Tenterfield Water Supply
DWMS Subplan

March 2021

4 VIRIDIS




Tenterfield Water Supply

DWMS Subplan

Viridis Consultants Pty Ltd
PO Box 131

Bulimba Qld 4171
Australia
www.viridis.net.au

ABN: 49 129 185271

Telephone: 1300 799 310

Date: Current as of 29 March 2021
Reference: 17NS18

Status: Final

© Viridis Consultants Pty Ltd 2021

Citation: Viridis Consultants 2021, Tenterfield Water Supply - DWMS Subplan, prepared for Tenterfield
Shire Council by Viridis Consultants Pty Ltd.



Tenterfield Water Supply - DWMS Subplan

Executive Summary

The Drinking Water Management System (DWMS) demonstrates Tenterfield Shire Council’s compliance
with the NSW Public Health Act 2010 requirement to develop a Quality Assurance Plan in accordance
with the Framework for Management of Drinking Water Quality in the Australian Drinking Water
Guidelines 2011 (ADWG).

DWMS Overall Manual

There is an overall DWMS Manual which contains or references the overarching elements common to the
management of drinking water quality for all TSC supplies.

DWMS Subplan - Tenterfield Water Supply

This document is the Tenterfield Water Supply DWMS Subplan. It contains system specific information
to management the risks to the Tenterfield water supply.

Critical Control Points

Tenterfield water supply critical control points (CCPs) are included in this document. The corrective
actions for managing CCP breaches are included in the relevant CCP standard operating procedures
(SOPs), which are also included in this document.

Drinking Water Quality Incidents

Drinking water quality incidents and emergencies are managed through the Drinking Water Quality
Incident Response Plan.

Improvement Plan
An improvement plan forms part of the DWMS and is available as a separate excel spreadsheet.
Document Review

The document is reviewed internally at least on an annual basis when the DWMS Annual Report is
prepared, or earlier upon significant system change.

17NS18-REC-18-201-1.1 1
() VIRIDIS




Tenterfield Water Supply - DWMS Subplan

Contents
EX@CULIVE SUIMIMATY .covvoiiuismsassmssssmsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasssssssssasssssssassssssnsssnsssnnaes i
3 TSR 4 1 0 Yo L0 (o (0 ) 1
2. Element 2 - Assessment of the Supply Scheme.........innnnscnsnn, 1
2.1 OVEIVIEW oo 1
2.2, Process FIOW DIQ@Iam.........cccccveiiiiriierienieiieiieeieesieeseesteeseaessessseessaeseesseesssesssessseesseessassssessenns 1
2.3, Drinking Water CatChIMENL. ..........cooeieriiiriieiieiiereeseeeteeteete et esteeseesaesbeesseeseesseessaessnesssesnsenns 2
2.4, Water Treatment PrOCESS.....coovviiiiiiiiei 3
2.5, DISIIDULION. c.ccoiiiiiiiiieeeeeeeeeeeeee e 3
2.0, RISK ASSESSITIENT ... .uvvviiiieiieeeeiieeee ettt ettt e ettt e e e e e se e e et reeesessesaaateeesesessenraaseeeesssssnnraarees 3
3. Element 3 - Preventive MeaSUTES. ..o eirmmmmsmssssssssssssssssssssssssssssssssssssnsssassassss senssnsssnssns 4
3.1. Preventative Measures and multiple DArTiers...........ccvevveriieiieiiiiieeiecieecreesteestee e ereeveeve e 4
3.2, CritiCal CONIOL POINES . ..uvvviiiiiiiiieeieeeeee ettt ettt e e e e e e e ettt eeeesesesaaaeeeeeeesesasnaseeeeesssnnas 4
3.2.1. Procedure: Tenterfield FIltration CCP .t sssssss s sesssssssssssssssssssessasaes 5
3.2.2. Procedure: TeNterfield UV CCP .t sssssssessssssssssssssssssssssssssssssssssssssssssssssassssees 6
3.2.3. Procedure: Tenterfield FIUOTIAAtion CCPu. st ssssss s sssssssssss s ssssssessasaes 7
3.2.4. Procedure: Tenterfield Chlorination CCP ... ssssss s ssssssssssssssssssssssssasaes 8
3.2.5. Procedure: Tenterfield RESEIVOIT CCP s s s s sessssssssssssssssassssassssees 9
3.2.6. Reservoir INSPection CheCKIISt ... sssssssssssssssses 10
4. Element 4 - Operational Procedures and Process Control...........cvnnsscsnsnsanans 11
4.1, Operational PrOCEAUIES .......c.cccieruiiiiiiiieieerieereeeteseeere et eieesteeseaessaeesseesaesseessaesssesnsesnseenseensns 11
4.2.  Operational Monitoring and Corrective ACHIONS .......c..cvverierieeirierienieerieeseeeeeereesveesreesreeseneeens 11
4.3. Inspection, Calibration and Maintenance ..............cceevueerreerieerierreesreesieesieeseesnessessseesseesseesssennns 11
4.4, Materials and CREMICALS ........veiiiiiiiiieieieee ettt e e ettt e e e e e s eeaaeeeeeesesssaaaaeeeeas 11
5. Element 5 - Verification of Drinking Water QUality .......ccumummmmmmsmssmssssmsssssssssseses 12
5.1, Drinking water qUality MONITOTING .......cccvereveerierieereerresreeiteesseeteeseessresssesseesseesseesseessnessesssenns 12
5.2, CONSUMET SAISTACLION ...vvvvviiiiiiiiiiieeieee ettt e e et e e e e s e e eeeeeeesssesasaeeeeeesesssnnsseesesssenns 12
5.3. Short-term evaluation of results and COITECTIVE ACTIONS .....eeeeeereeeeeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeas 12
6. Element 6 - Management of Incidents and Emergencies........cummmmsmsmsssssssssnns 13
7. Element 7 - Employee awareness and training.........ccuss 13
8. Element 9 - Research and Development.......ccmmmmsmssmssmmssssssssmsssssmssssssssssssssssnns 13
9. Element 10 - Documentation and Record Keeping.........umemn. 14
10. Element 12 - Continual Improvement.........sssssss 14
Figures
Figure 1 Tenterfield DWSS process floW Qiaglamml ......cocerreermessssessssessssssssessssesssssessssesssssessssssssssssssssssssssessssssssssesssanes 2
Tables
Table 1 Overview of the Tenterfield Drinking Water SUPPLY SYSTEM .....ccureeeereeenreessserseessesssesssssessssssssssssssssssssessssssssessans
Table 2 Tenterfield drinking water scheme Critical Control Points (CCPs)
Table 3 INSPECLION SCREAUIE ...ttt es s s s bR bbb

Table 4 Chemicals used in the Tenterfield drinking water supply scheme

17NS18-REC-18-201-1.1 il
() VIRIDIS



Tenterfield Water Supply - DWMS Subplan

Document History and Status

Revision = Date

0.1 01/11/18
1.0 5/12/18
1.1 29/3/21
Author:

Project manager:

Name of client:
Name of project:

Name of document:
Document number

Document version:

Project number:

Version 1.1
March 2021

Reviewed by Initials

Tasleem Hasan TH

Gillian Marchant = GM
Melissa Blum MB

Tasleem Hasan TH

Viridis Consultants
Tasleem Hasan
Tenterfield Shire Council
Tenterfield Water Supply
DWMS Subplan
REC-18-201

1.1

17NS18

Details

Subplan created following 2018 DWMS review workshop facilitated
by Viridis.

Review of the updated DWMS Subplan

Section 3.2 updated - CCP procedures updated to include the revised
reporting to PHU process.

() VIRIDIS



Tenterfield Water Supply - DWMS Subplan

1. Introduction

This DWMS Subplan applies to the management and operation of the Tenterfield drinking water supply
scheme and forms part of Tenterfield Shire Council’s DWMS.

2. Element 2 - Assessment of the Supply Scheme

2.1. Overview

Tenterfield Shire Council manages the Tenterfield township drinking water supply system. The
Tenterfield Water Treatment Plant (WTP) is a conventional plant located next to the Tenterfield Dam, on
Scrub Rd, Tenterfield. The Tenterfield WTP treats water from the Tenterfield Dam and the Shirley Park
Bore (during times of drought) and distributes it through a network of reticulation to consumers.

Table 1 Overview of the Tenterfield Drinking Water Supply System

Category Detail
Water Source Tenterfield Dam
Treatment Processes Tenterfield WTP (5 ML/day):

e  Coagulation

e  Flocculation

e  C(larification

e  Filtration

e pH correction

e UV disinfection

e  Fluoridation

e  Chlorination
Reservoirs One reservoir with 2 ML (less than 1 day) storage
Customers Township of Tenterfield

Population of 4,000 (approx.)
Average demand of 2.6 ML/day

2.2. Process Flow Diagram

The process flow diagram (PFD) or schematic of the Tenterfield drinking water supply scheme is shown
in Figure 1.

Version 1.1 1 VlRlDlS
March 2021



Tenterfield Water Supply - DWMS Subplan

Pre-Chlorination

Alchlor (Optional) Pressure filters
Gold PAC (no longer in use)
Sand filter x 3
Tenterfield Dam Flash Mixer
EloesilEEisn Clarification — CCP1 Filtration (Turbidity)
tube settlers
»
. i

@ o - Clear
Bore Bores —Supply . Water
_Augmentation | cCP4 Chlorination RHCeiTeCtion Well

CCP3 Fluoridation CCP2 UV

Standpipe Chlorination Fluoridation

Bypass
Fﬁ m J_L J_L (locked)

CCPS Reservoir

BRI
B o]
B e sarns et
B L]

B0t et RN R AN HCK A
SRS eatsl
e
pressssassicd
SRSt
prscesasseseaiiecsseaced
e
pRacsRaiesessiesssiced
B e ekt
pceRassegesiaissasiaced
pasrsssseseaiicosiied
st
pRsassasit
B SRS
B eaResaseeed
preceRiseseiiiesasiaced
B R

Tenterfield Town

o
$53%

East St Reservoir
Small Reservoir 2ML
0.1ML

(offline)

Hospital St
Reservoir 2ML
(offline)

» Industrial Estate

Figure 1 Tenterfield DWSS process flow diagram

2.3. Drinking Water Catchment

Tenterfield sources raw water from the Tenterfield Dam (off the Tenterfield Creek) and the Shirley Park
Bore (secondary source).

Tenterfield Creek is in the east of the Border Rivers catchment and is a tributary of the Dumaresq River,
which forms part of the state border between Queensland and NSW.

Tenterfield Creek’s total catchment area to town is 83 km? of which 33 km? drains into the upstream
water supply dam. The other tributary catchments draining into the town catchment are Groombridge’s
Creek (19 km?), Currys Gap Creek (17 km?) and two other unnamed creeks east of the town (14 km?).

The dominant land use in the catchment is cattle grazing. Tenterfield Creek experiences extended periods
of low flow with the dam being prone to algal outbreaks. The dam is prone to effects from both drought
and flood.

There is farming and estate housing close to the dam. Currently the housing estate has low density but
this may increase in the future. Agriculture is the predominant activity upstream.

A secondary source of water supply for emergency purposes is from Council’s production bore installed
in the early to mid 1990’s at Shirley Park. The bore was drilled to a total depth of 96 m and the bore is
equipped with a submersible pump at 62 m below ground level. The bore is sealed at the surface with a
concrete pad, and the bore is constructed with a PVC casing. Housing, school and more parkland
surround Shirley Park.

Version 1.1 2 VlRlDlS
March 2021



Tenterfield Water Supply - DWMS Subplan

As-constructed documentation for the bore identifies a sustainable yield of 6 L/s, and is only capable or
augmenting, not replacing, the surface water supply. It is likely the bore taps an area of significant
fracturing. The longest period the bore has been operated by Council is 70 days, with the long period of
continuous use being 20 days.

The maximum extraction from Shirley Park bore in recent year has been around 65 ML/year. The supply
tank at Shirley Park also supplies stock water and a small amount of bulk water for road works when
other supplies have been exhausted.

In January 2011 the Shirley Park bore was damaged during the floods. Council undertook investigations
and plan to bring the bore back online in the near future.

2.4. Water Treatment Process

Raw water is sourced from Tenterfield Creek and treated before distribution. The off-take level from the
dam is variable and is gravity fed to the WTP. Pumping from the creek is controlled via telemetry based
on levels in the reservoir.

The Tenterfield WTP has a capacity of 5 ML per day and is currently capable of meeting demand for the
scheme in the medium term. A process flow diagram of the treatment process at the WTP is shown in
Figure 1.

The treatment process at the Tenterfield WTP comprises the following process steps:

e Raw water is dosed with Soda Ash, Alchlor Gold and Powdered Activated Carbon (PAC) as it enters the
WTP to aid coagulation and flocculation

e The dosed water flows to the flocculation chamber and clarification-tube settlers where it undergoes settling

o The clarified water is filtered through three sand filters

e The filtered water undergoes pH correction using caustic

e The filtered water passes through the UV disinfection unit

e UV disinfected water is fluoridated and chlorinated

Figure 1 shows the process flow of the Tenterfield drinking water supply system from source to
consumer, as well as the critical control points (CCPs).

The treatment plant at Tenterfield is fenced to prevent vandalism or deliberate contamination of drinking

water.

2.5. Distribution

The Tenterfield distribution network is comprised of the East St Reservoir (Concrete, 2 ML) and 56 km
of water mains.

2.6. Risk Assessment

The original risk assessment was undertaken as a workshop in 2013 and details included in the Risk
Register (excel spreadsheet), available in Council’s shared network drive relevant folder. The Risk
Register is reviewed periodically.

A risk review of the unacceptable residual risks from 2013 was undertaken in August 2018 as part of the
DWMS review process and the Risk Register updated accordingly. Operators play a crucial role in risk
assessment and management and are part of the core ongoing risk assessment team.

Version 1.1 3 VlRlDlS
March 2021



Tenterfield Water Supply - DWMS Subplan

3. Element 3 - Preventive Measures

3.1. Preventative Measures and multiple barriers

The preventive measures were identified and assessed during the risk workshop and have been
documented, alongside the significant risks that they address, in the Risk Register.

The key barriers include: treatment process steps, maintaining integrity of the distribution network and
reservoir and maintaining an adequate residual chlorine level in the network.

3.2. Critical Control Points

Critical Control Points (CCPs) are activities, procedures or processes where the operator can apply
control, and are essential processes in reducing risks to an acceptable level.

In order to define acceptable from unacceptable performance at each point, target levels, alert levels and
critical limits have been identified for Council’s drinking water supply systems.

Three different limits have been set for each CCP within Council’s drinking water supply systems:

o Target Level: representing day to day operational limits and procedures. This is what is to be achieved

o Alert Level: deviation to this level indicates a trend towards loss of control and corrective actions should be
immediately taken to resolve the problem and restore control to the drinking water supply system

e  Critical Limit: deviation from the critical limit indicates loss of control and the potential of unacceptable
health risks. If the critical limit is exceeded, corrective actions should be immediately activated, and the
PHU notified immediately.

The CCPs were reviewed in August 2018, with consensus from the combined knowledge of the risk team.

The CCP and CCP SOPs for the Tenterfield supply are included below and is summarised in Table 2.

Table 2 Tenterfield drinking water scheme Critical Control Points (CCPs)

Cccp Control Location Alert Level (@i (1M Justification
Parameter

>0.35 NTU >0.5 NTU Critical limit is set to ensure
protozoa control and
effectiveness of disinfection.

Filtration Turbidity Filter outlet

uv Lamp At UV <93% Critical limit set to ensure
intensity Reactor effectiveness of disinfection
for bacterial and protozoan
pathogens.
Fluoridation = Fluoride WTP outlet <0.9 mg/L or REIWEEulAb Critical limit is set to ensure
>1.1 mg/L compliance with ADWG
health-based target for
fluoride.
Disinfection = Free . First <23 0r>35 <1.8 mg/L Critical limi.t ensures adequate
chlorine customer mg/L C.t and having at least 0.2
mg/L at network extremities.
Reservoir Integrity Reservoirs Poor reservoir [EHUGISITERG3 NSW Health advice and
condition vermin guidance.

Version 1.1 4 VlRlDlS
March 2021



Tenterfield Water Supply - DWMS Subplan

3.2.1. Procedure: Tenterfield Filtration CCP

What is being measured? Post filter turbidity

Where/how is it measured? Filtered water turbidity (individual filters and combined), grab Sample (daily)
What is the control point? Filtration

What are the hazards? Pathogens, turbidity

e If>0.5 NTU is observed on the PLC (when the PLC screen is viewed and/or reviewed for the day), verify the timeframe for the >0.5 NTU